CLA-022-104-124 DREAM CHASER KING-QUEEN BED
CARACOLE CLASSIC

ASSEMBLY INSTRUCTIONS
TWO (2) PEOPLE AND PHILIP'S SCREWDRIVER REQUIRED

PLEASE UNPACK ALL PARTS AND CHECK AGAINST PARTS LIST ON THIS INSTRUCTION SHEET BEFORE DISCARDING PACKING AND CARTON!!
1) Attach the LSF wing and RSF wing to the headboard using adjustable levers to make it line up.

2) Loosely connect the LSF wing & RSF wing with headboard using bed connect rail (4), Flat Washer(C),
Lock Washer(D)and Bolt (A) as shown in Diagram A. DON'T TIGHTEN THE BOLTS IN THIS MOMENT.

3) Attach the bed Connect Cleat (5) to the Headboard using bolt (A), flat washer (D), lock washer (C), tighten with wrench
provided (B).Then using Bolt (F), Lock Washer (H), Flat Washer (G) and Hexagon Nut (E) to connect the Cleats. Double
check the headboard and wings are line up, then tighten the bolts with wrench provided (1).Make sure all the cleats are tight
enough then tighten the entire bolts on the bed connect rail as shown in Diagram A & B
4)Connect the side rial and headboard/footboard by bolt (O).
5)Assemble the side rail and headboard/footboard using the curved washer (J),
flat washer (K), lock washer (L), and nut (M) by wrench (N), as shown in Diagram C.
6)Assemble the support leg on the slat, as shown in Diagram D.
7)Mount the assembled support slats (done in step 3) onto the cleat of side rails with screws (P).

Use a Phillips Head Screwdriver to tighten screws, as shown in Diagram F.

*** NOTE KEEP THIS SHEET!I! ***
In the unlikely event that you would need a replacement part for your furniture,

please contact your local authorized Caracole International dealer. If you

need replacement hardware quickly, it could be purchased from your local hardware store.

CLA-022-104H

CLA-022-124H

10f3

QUEEN HEADBOARD KING HEADBOARD RTA Hardware (6)
Part Description Part No. QTY Part No. QTY NO. Hardware List Qty
Headboard (1) CLA-022-104-H 1 | CLA-022-124-H 1 A Omm | Wrench:516(in)xd4(mm) | 32
LSF Wing (2) CLA-022-104-H-30445 | 1 |CLA-022-104-H-30445 | 1 B ) Wrench:5MM !
RSF Wing (3) CLA-022-104-H-30446 | 1 |CLA-022-104-H-30446 | 1 c ) Flat Washer: 5/16 36
Bed Connect Rail (4) CLA-022-104-H-30447 | 4 [CLA-022-104-H-30447 | 4 D e Lock Washer: 5/16 32
Bed Connect Cleat (5) CLA-022-104-H-3068 | 8 |[CLA-022-104-H-3068 | 8 E 0= Hexagon nut 4
RTA Hardware(6) CLA-022-104-H-3001 | 1 [CLA-022-124-H-3001 | 1 F Qum | Wrench: 1/4(inx64(mm) | 4 RTA Hardware(12)
RTA Hardware(7) CLA-022-104-H-3001 | 1 | CLA-022-124-H-3001 | 1 G e Lock Washer: 1/4 4 NO. Hardware List Qty
Footboard (8) CLA-022-103-F 1 CLA-022-123-F 1 H O] Flat Washer: 1/4 4 J @ Curved Washer 8
Side rail (9) CLA-022-103-R 2 |CcLA-022-103-R 2 I - Wrench:4MM 1 K ® Flat Washer 8
Slat (10) CLA-022-103-F-3067 5 |CLA-022-123-F-3067 5 L © Lock Washer 8
Support leg(11) CLA-022-103-F-30305 | 5 |CLA-022-123-F-30305 | 10 RTA Hardware(13) M @ Nut 8
RTA Hardware(12) CLA-022-103-F— 3001 1 |CLA-022-123-F—3001 1 NO. Hardware List Qty N —= Wrench 1
RTA Hardware(13) CLA-022-103-R—3001| 1 [CLA-022-103-R—3001| 1 P i Screw(4.2x32) 20 0 | "y Bolt 8
Adjustable Floor Glide [ADJLIDE-001 4 |ADJLIDE-001 4 Created on: 2023-4-27



20f 3

Diagram B Q@

\

B

Diagram A
Diagram B _|

I

Bed Connect Rail — |

\'It{"'zq

"

Bed Connect Cleat\
Diagram A

‘Q

l/l/.

=
0

\

@)

frx s,
.

)rr,
=

g Created on: 2023-4-27
Adjustable Floor Glide



Diagram A

30f 3




